
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Development of a Controlled Access Corridor Facility from Niazi Interchange to Babu 
Sabu Interchange, Lahore, Package – II (km 3+650 to km 7+300) 

 
Reference # CED/TFL 4964 (Dr. M Kashif)     Dated: 23-04-2024 
Reference of the request letter # 3772/103/NBI(P-II)/MWA/04/328  Dated: 28-03-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.376 3 0.375 0.11 0.111 3210 4560 64400 63940 91400 90900 1.30 16.3 
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2 0.376 3 0.375 0.11 0.110 3260 4590 65400 65050 92000 91600 1.20 15.0 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory   
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
AGM Projects   
Izhar Construction (Pvt) Ltd 
Construction of Dolmen Shopping Mall DHA Lahore 

 
Reference # CED/TFL 4967 (Dr. M Kashif)              Dated: 24-04-2024 
Reference of the request letter # ICPL/CONST-DML/21/469  Dated: 24-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.403 10 9.87 0.12 0.119 3920 5300 72017 72850 97370 98500 1.40 17.5 
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2 0.404 10 9.88 0.12 0.119 4030 5370 74038 74740 98656 99600 1.40 17.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Unirazz Services 
Lahore 
(Construction of Auditorium Building at Aleem Medical College – Gulab Devi Teaching 
Hospital Lahore.)  

 
Reference # CED/TFL 4968 (Dr. M Kashif)             Dated: 24-04-2024 
Reference of the request letter # USPL/PRPL/2204-3  Dated: 22-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.381 3 0.378 0.11 0.112 3410 4760 68400 67080 95400 93700 1.40 17.5 

 

2 0.385 3 0.379 0.11 0.113 3490 4810 70000 68010 96400 93800 1.30 16.3   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Director 
Serene Tower (Pvt.) Ltd. 
Construction of SERENE TOWER at Plot No. C006 DHA, Multan. 

 
Reference # CED/TFL 4969 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # ST/MLT/MT/16-24  Dated: 23-04-2024 
 
Tension Test Report (Page -1/3) 
Date of Test  26-04-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

1 12.70 
 (1/2”) 780.0 781.0 17800 174.62 19800 194.24 198 >3.50 xx 

2 12.70 
 (1/2”) 780.0 782.0 17800 174.62 19800 194.24 199 >3.50 xx 

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only two samples for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Director 
Serene Tower (Pvt.) Ltd. 
Construction of SERENE TOWER at Plot No. C006 DHA, Multan. 

 
Reference # CED/TFL 4969 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # ST/MLT/MT/16-24  Dated: 23-04-2024 
 
Graph (Page – 2/3) 

 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Director 
Serene Tower (Pvt.) Ltd. 
Construction of SERENE TOWER at Plot No. C006 DHA, Multan. 

 
Reference # CED/TFL 4969 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # ST/MLT/MT/16-24  Dated: 23-04-2024 
 
Graph (Page – 3/3) 

 

 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK - TURKPAK Jv 
Reconstruction of Old P&D Building, Lahore. 

 
Reference # CED/TFL 4970 (Dr. M Kashif)             Dated: 24-04-2024 
Reference of the request letter # 4674/P&D/13/09/AZL/34   Dated: 24-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.379 3 0.377 0.11 0.111 3310 4790 66400 65530 96000 94900 1.30 16.3 
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2 0.375 3 0.375 0.11 0.110 3360 4690 67400 67180 94000 93800 1.20 15.0 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Division Officer 
Buildings Sub Division 
Khushab 
(Construction of Child Protection Unit (Phase-II) at Khushab District Khushab) 

 
Reference # CED/TFL 4971 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter# 559/k    Dated: 29-08-2023 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.375 3/8 0.375 0.11 0.110 4050 5350 81200 80980 107200 107000 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Junaid Pvt. Limited. 
Lahore 
(Manufacturing of PC. Spun Hollow Poles.) 

 
Reference # CED/TFL 4972 (Dr. M. Kashif)    Dated: 24-04-2024 
Reference of the request letter # Nil     Dated: 24-04-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  26-04-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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1 9.53 
 (3/8") 430.0 438.0 7200 70.63 11100 108.89 >3.50 xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
PAVRON 
Improvement / Up Gradation of Road Mohmand Ghat-Khar-Timergara. 
(Mohmand-Boundry)–Khar (Bajaur)-TorGhandai-Timaergara (Lower Dir)  
Including Existing/New By-Passes. 

 
Reference # CED/TFL 4973 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # RE/TDP/2024/985   Dated: 19-04-2024 
 
Tension Test Report (Page -1/4) 
Date of Test  26-04-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

1 12.70 
 (1/2”) 780.0 788.0 18300 179.52 19900 195.22 199 >3.50 40 

2 12.70 
 (1/2”) 780.0 786.0 18200 178.54 19600 192.28 198 >3.50 40 

3 12.70 
 (1/2”) 780.0 784.0 17700 173.64 19800 194.24 199 >3.50 40 

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only three samples for Test 

Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
PAVRON 
Improvement / Up Gradation of Road Mohmand Ghat-Khar-Timergara. 
(Mohmand-Boundry)–Khar (Bajaur)-TorGhandai-Timaergara (Lower Dir)  
Including Existing/New By-Passes. 

 
Reference # CED/TFL 4973 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # RE/TDP/2024/985   Dated: 19-04-2024 
 
Graph (Page – 2/4) 

 

 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
PAVRON 
Improvement / Up Gradation of Road Mohmand Ghat-Khar-Timergara. 
(Mohmand-Boundry)–Khar (Bajaur)-TorGhandai-Timaergara (Lower Dir)  
Including Existing/New By-Passes. 

 
Reference # CED/TFL 4973 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # RE/TDP/2024/985   Dated: 19-04-2024 
 
Graph (Page – 3/4) 

 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
PAVRON 
Improvement / Up Gradation of Road Mohmand Ghat-Khar-Timergara. 
(Mohmand-Boundry)–Khar (Bajaur)-TorGhandai-Timaergara (Lower Dir)  
Including Existing/New By-Passes. 

 
Reference # CED/TFL 4973 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter # RE/TDP/2024/985   Dated: 19-04-2024 
 
Graph (Page – 4/4) 

 

 
 

 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Mian Brothers Precast (Pvt.) Ltd. 
Lahore 

 
Reference # CED/TFL 4975 (Dr. M. Kashif)    Dated: 24-04-2024 
Reference of the request letter # MBP/UET/24/1046   Dated: 24-04-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  26-04-2024 
Gauge length  640 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) 

1 9.53 
 (3/8") 430.0 443.0 -------- -------- 8400 82.40 <3.50 

Not ok xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Executive Engineer 
Khairwala Drainge Division 
Faisalabad 
(Construction / Rehabilitation of Government Offices & Residences at Faisalabad.) 

 
Reference # CED/TFL 4976 (Dr. M Kashif)             Dated: 24-04-2024 
Reference of the request letter # 837/IWD(F)   Dated: 15-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
. N

o.
 W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
 

B
re
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in

g 
L
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d Yield Stress 

(psi) 
Ultimate Stress 

(psi) 

E
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io
n 

%
 E
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ng
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n 

R
em
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ks

 

(lb
s/

ft)
 

N
om
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al

 
(#

) 

A
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l  

(in
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) 

N
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al

 

A
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l 

(kg) (kg) 

N
om

in
al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.371 3 0.373 0.11 0.109 3540 5420 71000 71480 108600 109500 1.00 12.5 

Pr
em

iu
m

 
M

ar
kh

or
 

2 0.373 3 0.374 0.11 0.110 3230 4860 64800 64920 97400 97700 1.00 12.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Engineer 
Evacuee Trust Property Board 
Government of Pakistan 
“Reconstruction of Valmik Mandir, Neela Gumbad, Lahore.” 
 

Reference # CED/TFL 4977 (Dr. M KAshif)    Dated: 24-04-2024 
Reference of the request letter # 2365        Dated: 02-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
. N

o.
 W
ei

gh
t Diameter/ 

Size 
(inch) 

Diameter/ 
Size 

(inch) 

Y
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 lo

ad
 

B
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in

g 
L
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d Yield Stress 

(psi) 
Ultimate Stress 

(psi) 

E
lo

ng
at
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%
 E
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R
em

ar
ks

 

(lb
s/

ft)
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al

 

N
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(kg) (kg) 

N
om

in
al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.378 3/8 0.376 0.11 0.111 3820 4760 76600 75740 95400 94400 1.10 13.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
XEN 
GE (Army) - II 
Sialkot Cantt. 
(CA No. CEA-CZ-33/2024 – Const of 8 x Sldrs Flats (G+3), 10 BR – HQ Clover HQ 
Clover Bde at Lhr Cantt (for 30IIBG)) (M/s Horizon Enterprises) 

 
Reference # CED/TFL 4978 (Dr. M Kashif)    Dated: 24-04-2024 
Reference of the request letter# 6669/22/E-6    Dated: 28-02-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 

Sr
. N

o.
 W
ei

gh
t Diameter/ 

Size 
(inch) 

Area 
(in2) 

Y
ie
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 lo
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in

g 
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d Yield Stress 

(psi) 
Ultimate Stress 

(psi) 
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%
 E
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R
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s/

ft)
 

N
om

in
al

 

A
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N
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l 

(kg) (kg) 

N
om
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al

 

A
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l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.383 3/8 0.379 0.11 0.113 2750 3720 55100 53830 74600 72900 1.00 12.5   

2 0.386 3/8 0.380 0.11 0.113 2720 3770 54500 52910 75600 73400 1.20 15.0  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
3/8" Dia Bar Bend Test Through 180º is Satisfactory 
  
  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S The Property Maintenance Company 
Lahore 
“Sehgal Motors & Auto 2000 Commercial Building Jamu Stop, Bedian Road, Lahore.) 
 

Reference # CED/TFL 4979 (Dr. M KAshif)    Dated: 25-04-2024 
Reference of the request letter # Nil         Dated: 25-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
. N

o.
 W
ei

gh
t 

Diameter/ 
Size 

Diameter/ 
Size 

(inch) 

Y
ie
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d Yield Stress 

(psi) 
Ultimate Stress 

(psi) 

E
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%
 E
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n 

R
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ar
ks

 

(lb
s/

ft)
 

N
om
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al

 
(#

) 

N
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al

(in
ch

) 

N
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al

 

A
ct

ua
l 

(kg) (kg) 

N
om

in
al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.368 3 0.371 0.11 0.108 3590 4910 72000 73080 98400 100000 1.10 13.8 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement  
Parking Sheds in Sahiwal & Sialkot (NCB-Works/PICIIP-27) 
   

Reference # CED/TFL 4980 (Dr. M Kashif)     Dated: 25-04-2024 
Reference of the request letter # 3976/11/FA/SWL/Sheds/01/1157  Dated: 19-04-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 

Sr
. N
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 W
ei

gh
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Diameter/ 
Size 
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R
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N
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A
ct
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l 

(kg) (kg) 

N
om

in
al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.361 3 0.367 0.11 0.106 3300 4690 66200 68640 94000 97600 1.00 12.5 

Sh
ei

kh
oo

 
St

ee
l  

2 0.360 3 0.367 0.11 0.106 3300 4640 66200 68720 93000 96700 1.00 12.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement  
Parking Sheds in Sahiwal & Sialkot (NCB-Works/PICIIP-27) 
   

Reference # CED/TFL 4980 (Dr. M Kashif)     Dated: 25-04-2024 
Reference of the request letter # 3976/11/FA/SWL/Sheds/01/1158  Dated: 19-04-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 

Sr
. N

o.
 W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
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ad
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in

g 
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d Yield Stress 

(psi) 
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(psi) 

E
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R
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(kg) (kg) 

N
om
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al

 

A
ct
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l 

N
om
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al

 

A
ct

ua
l 

(in
ch

) 

1 4.167 10 1.249 1.27 1.225 37200 53400 64600 66950 92700 96100 1.40 17.5 

A
zi

z 
St

ee
l  

2 4.190 10 1.252 1.27 1.232 37600 53800 65300 67290 93400 96300 1.40 17.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#10 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement  
Parking Sheds in Sahiwal & Sialkot (NCB-Works/PICIIP-27) 
   

Reference # CED/TFL 4980 (Dr. M Kashif)     Dated: 25-04-2024 
Reference of the request letter # 3976/11/FA/SWL/Sheds/01/1157  Dated: 19-04-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 

Sr
. N
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 W
ei

gh
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Diameter/ 
Size 

Area 
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R
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(kg) (kg) 

N
om

in
al
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N
om

in
al

 

A
ct
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l 

(in
ch

) 

1 0.361 3 0.367 0.11 0.106 3300 4690 66200 68640 94000 97600 1.00 12.5 

Sh
ei

kh
oo

 
St

ee
l  

2 0.360 3 0.367 0.11 0.106 3300 4640 66200 68720 93000 96700 1.00 12.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Material Engineer 
NESPAK – EPCM Consultants 
Punjab Intermediate Cities Improvement Investment Program (PICIIP) 
Consultancy Services for Engineering, Procurement  
Parking Sheds in Sahiwal & Sialkot (NCB-Works/PICIIP-27) 
   

Reference # CED/TFL 4980 (Dr. M Kashif)     Dated: 25-04-2024 
Reference of the request letter # 3976/11/FA/SWL/Sheds/01/1158  Dated: 19-04-2024 
 
Tension Test Report (Page -2/2) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 

Sr
. N

o.
 W
ei

gh
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Diameter/ 
Size 

Area 
(in2) 
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R
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(kg) (kg) 
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N
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al

 

A
ct
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l 

(in
ch

) 

1 4.167 10 1.249 1.27 1.225 37200 53400 64600 66950 92700 96100 1.40 17.5 

A
zi

z 
St

ee
l  

2 4.190 10 1.252 1.27 1.232 37600 53800 65300 67290 93400 96300 1.40 17.5 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#10 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Dy Dir Infra 
Defence Housing Authority, Gujranwala 
“Boundary Wall (Sector C)” 
   

Reference # CED/TFL 4981 (Dr. M Kashif)     Dated: 25-04-2024 
Reference of the request letter # 111/15/DD/RS/Lab/BW/Pkg-2A/256 Dated: 23-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
. N

o.
 W
ei

gh
t 

Diameter/ 
Size 

Area 
(in2) 

Y
ie

ld
 lo

ad
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in
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L
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d Yield Stress 

(psi) 
Ultimate Stress 

(psi) 
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 E
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R
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(kg) (kg) 

N
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al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.379 3 0.377 0.11 0.111 3490 4710 70000 69010 94400 93200 1.10 13.8 

FF
 S

te
el

  

2 0.375 3 0.375 0.11 0.110 3490 4690 70000 69760 94000 93800 1.20 15.0 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Construction Manager 
Ittefaq Building Solutions Pvt. Ltd. 
“Mr. Chugtai House Lahore Cantt.” 

 
Reference # CED/TFL 4982 (Dr. M Kashif)             Dated: 25-04-2024 
Reference of the request letter # Nil     Dated: 25-04-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
. N
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ei

gh
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Diameter/ 
Size 

Area 
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R
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(kg) (kg) 

N
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al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.369 3 0.372 0.11 0.108 4180 5420 83800 84960 108600 110200 1.10 13.8 

 

2 0.370 3 0.372 0.11 0.109 4150 5250 83200 84130 105200 106500 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer, 
Orbit Developers Private Limited  
The Spring Atrium, Gulberg Lahore. 

 
Reference # CED/TFL 4987 (Dr. Asad Ali)    Dated: 26-04-2024 
Reference of the request letter# NIL     Dated: 25-04-2024 
                                                  
Tension Test Report (Page -1/1) 
Date of Test  26-04-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
 

Sr
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ei
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Diameter/ 
Size 
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R
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l 

(in
ch

) 

N
om

in
al

 

A
ct

ua
l 

(kg) (kg) 

N
om

in
al

 

A
ct

ua
l 

N
om

in
al

 

A
ct

ua
l 

(in
ch

) 

1 0.371 3 0.373 0.11 0.109 3230 5070 64800 65310 101600 102500 0.90 11.3   

2 0.369 3 0.371 0.11 0.108 3330 5250 66800 67750 105200 106900 0.90 11.3  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
  

  


